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EFGC Flail Mower Main Assembly

Ser. No. Part No. Name & Specification Quantity Remarks
1 T4S-Y6W-05-05%800 PTO shaft 04B800 PTO 04B800 1
2 GB/T 96.1-012 Big washer 12 KFH 12 5
3 GB/T 93-012 spring washer 12 B 12 9
4 GB/T 5783-M12%30 Bolt M12%30 24 M12X 30 4
5 GB/T 97.1-06 washer 6 6 3
6 GB/T 93-06 spring washer 6 PR 6 3
7 GB/T 818-M6%16 Cross recessed pan head screwM6%16 +FAE A L BETME X 16 3
8 GB/T 889. 1-M12 Lock nut M12 B A MR REM1 2 12
9 GB/T 97.1-012 washer 12 P12 26
10 | GB/T 5783-M12%35 Bolt M12%35 A M12X 35 12
11 GB/T 70. 3-M8%25 Hexagon socket countersunk head screws M8%25 |N/NFAUISKIZLT M8 X 25 10
12 GB/T 97.1-08 washer 8 8 2
13 | GB/T 889.1-M8 Lock nut M8 B FA MR RIS 2
14 EFGC175. 112 Roller connect plate right T A R 1

EFGC105. 016 Scraper welded parts for 105 BVt 15 -S4 1
EFGC115. 016 Scraper welded parts for 115 F Ve IR & 14 1
EFGC125. 016 Scraper welded parts for 125 BB A F 1
EFGC135. 016 Scraper welded parts for 135 HVE R B AT 1
EFGC145. 016 Scraper welded parts for 145 He RS F 1
P EFGC155. 016 Scraper welded parts for 155 e R A 1




EFGC Flail Mower Main Assembly

Ser. No. Part No. Name & Specification Quantity Remarks
EFGC165. 016 Scraper welded parts for 165 FVE AR A A 1
EFGC175. 016 Scraper welded parts for 175 H e i & &1 1
EFGC185. 016 Scraper welded parts for 185 FVEA SRS AT 1
EFGC195. 016 Scraper welded parts for 195 Ve b & &1 1

16 | EFGC175. 025 gearbox bracket parts WA RIS 1
17 | EFGC175. 127 UC205 e JHE A BR [l K UC205 2
18 | XH50. 300Z. 02W gearbox Y] 1
19 EFGC175. 118 Paper pad A 1
EFGC105. 012 back roller for 105 BEIESH 1
EFGC115. 012 back roller for 115 REREAIT 1
EFGC125. 012 back roller for 125 REEEM 1
EFGC135. 012 back roller for 135 WEREIT 1
EFGC145. 012 back roller for 145 WREEEM 1
. EFGC155. 012 back roller for 155 REREEITE 1
EFGC165. 012 back roller for 165 REEEM 1
EFGC175. 012 back roller for 175 REREITE 1
EFGC185. 012 back roller for 185 WREEEM 1
EFGC195. 012 back roller for 195 REREIT 1
21 | GB/T 70.1-M12%35 Hex cylinder head screw M12X35 P 7S A 1A Sk BRAT M12 X 35 4
EFGC125. 104 Drive shaft 5 )l 1 105-125




EFGC Flail Mower Main Assembly

Ser. No. Part No. Name & Specification Quantity Remarks
22 | EFGC155. 104 Drive shaft 5 5l 1 135-155
EFGC175. 104 Drive shaft FE5) 1 165-195
23 | GB/T 276-94 Bearing 6007-2RZ TRV ER K 6007-2R7Z 1
24 | GB/T 13871.1 0il seal 35%62%10 TCHL 1 +35x62x 10 1
25 | EFGC175. 111 Roller connect plate left WA HAR 1
GB/T 5783-M14%35 Bolt M14%35 2R M14X 35 2
+ GB/T 5783-M14%35 Bolt M14%40 2 M14 X 40 2 BCEFGC175. 101
27 | GB/T 97.1-014 washer 14 P 14 2
28 | GB/T 96.1-014 Big washer 14 K 14 2
29 | GB/T 889.1-M14 Lock nut M14 B Fa iR RE M14 2
EFGC175. 101 connect plate HERERR 1 b
0 EFGC175. 101-1 connect plate R 1
31 | EFGC175.014 Belt cover Btk R A AT 1
32 | GB/T 893.1 Snap 62 FLH SR PE 62 1
GB/T 11544 Belt XPB 17%1016 FZa XPB 17%1016 3
33 | GB/T 11544 Belt XPB 17%1016 A XPB 17%1016 4 ‘
GB/T 11544 Belt XPC 22%1016 FZa XPB 2241016 3 e
34 | EFGC175. 131 Tension 35%60 HK£E 35x60 2
EFGC175. 106 Big pulley KB i ke 1
35 | EFGC175. 106B Big pulley KBk 1 e




EFGC Flail Mower Main Assembly

Ser. No. Part No. Name & Specification Quantity Remarks
EFGC175. 106C Big pulley PN &t i 1 -
36 | GB/T 1096-2003 flat key 10%40 4 A10 X 40 1
37 | GB/T 5786-M16%1.5%50  |Bolt M16%1.5%50 M6 X 1. 5X 50 1
38 | GB/T 6185-M16%1.5 Plain thin nut M16%1.5 HEARLE M16X1. 5 1
EFGC125. 015 Drive shaft pipe P B AR 1 105-125
39 EFGC155. 015 Drive shaft pipe & E RS 4 1 135-155
EFGC175. 015 Drive shaft pipe LR e e 1 165-195
EFGC105. 011 Main body for 105 B 1
EFGC115. 011 Main body for 115 BRI A A 1
EFGC125. 011 Main body for 125 PSR G AT 1
EFGC135. 011 Main body for 135 B IR A A 1
EFGC145. 011 Main body for 145 LSRG AT 1
v EFGC155. 011 Main body for 155 B IR A 1 1
EFGC165. 011 Main body for 165 LSRG AT 1
EFGC175. 011 Main body for 175 BRI A A 1
EFGC185. 011 Main body for 185 BB SRS 1
EFGC195. 011 Main body for 195 BRI A A 1
41 EFGC175. 105 sleeve pipe LTRSS 1
42 | EFGC175. 123 PTO protection PTO{f-4/ & 1
43 | GB/T 1096 flat key 10%65 SEARA 10465 1




EFGC Flail Mower Main Assembly

Ser. No. Part No. Name & Specification Quantity Remarks
44 | GB/T 96.1-010 Big washer 10 K 10 4
45 GB/T 93-010 spring washer 10 FAIK 10 4
46 | GB/T 5786-M10%16 Bolt M10%16 HEFEM10X 16 4
47 | EFGC175. 133 Spline housing e LB 1
48 | EFGC175.119 gearbox plate A T AR 1
49 EFGC175. 132 Instructions box Ui HH 1 Svir L
50 | JB/T 7940. 1 Nipple M8%1 AR M8 X 1 2
51 | EFGC175.018 Left slip plate T BBUR G 1
52 | GB/T 91-2000 Cotter pin A 4%25 R4 AR 4%25 2
53 | GB/T 889.1-M16 Lock nut M16 BAkAMEEE M16 30
54 | GB.T 9074. 17-M12X30 Composite bolt M12%30 YH A IEFEM12%30 8
55 | EFGCL75. 128 UC207 e JAE AP K TH K UC207 2
56 | GB/T 5782-M16%85 Bolt M16%85 H2FE M16X 85 N 10.9Level. Black
57 EFGC175. 102 Blade sleeve A ES N
by

58 | EFGC175. 121 Y Blade YJI R 2

EFGC105. 013 Main roller for 105 TR G 1

EFGC115. 013 Main roller for 115 TR 1

EFGC125. 013 Main roller for 125 TR G 1

EFGC135. 013 Main roller for 135 TR 1

EFGC145. 013 Main roller for 145 TR G 1
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EFGC Flail Mower Main Assembly

Ser. No. Part No. Name & Specification Quantity Remarks
- EFGC155. 013 Main roller for 155 TR G AT 1
EFGC165. 013 Main roller for 165 TR 1
EFGC175. 013 Main roller for 175 TR G 1
EFGC185. 013 Main roller for 185 DAk s 1
EFGC195. 013 Main roller for 195 TR G 1
60 | EFGC175.108 Cover big ik CEAD N
61 EFGC175. 125 Hammer kIR N
62 | GB/T 13871.1 0il seal 55%80%8 TCHY B 23 55%80+8 1
63 | EFGC175. 109 Cover Small itk (FCAD N
EFGC105. 110 Damper shaft for 105 AR A 1
EFGC115. 110 Damper shaft for 115 FL 1
EFGC125. 110 Damper shaft for 125 PR A 1
EFGC135. 110 Damper shaft for 135 FLH 1
EFGC145. 110 Damper shaft for 145 PR b 1
o EFGC155. 110 Damper shaft for 155 FLH 1
EFGC165. 110 Damper shaft for 165 T il 1
EFGC175. 110 Damper shaft for 175 FLH 1
EFGC185. 110 Damper shaft for 185 Pl 1
EFGC195. 110 Damper shaft for 195 FLH 1
65 | EFGC175.019 Right slip plate AR S 1




EFGC Flail Mower Main Assembly

Ser. No. Part No. Name & Specification Quantity Remarks

66 | EFGCL75. 103 sleeve HE 1
EFGC175. 107 Small pulley A& ¢ 1

67 | EFGC175. 107B Small pulley /N BT 1 ‘
EFGC175. 107C Small pulley A& ¢ 1 e

68 | EFGC175. 122 Plug WIRE 1

69 | EFGCL175. 130 R ring 3.5 REY 3.5 1

70 | BFGC175. 115 Pin for support foot A 1

71 | EFGC175. 023 Support foot FER G AT 1

72| FM120. 111 Rubber PR = 1

73 | GB/T 5782-M12%120 Bolt M12%120 A M12X 120 1
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